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All Mats R&D Test Report

Debris Trap Property Test

Test Sample: Debris Trap

Test Date: 2008.5.12

Test Requested: Test the debris trap property
Test Method:

Test Results: Please refer to the next page

All Mats R&D

Wy S/Leﬂﬁ (Authorized Signature)

Results shown in this test report refer only to the sample tested and can not be taken for lawsuit.
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Debris Trap Property Test Report

Test Result:

PRODUCT NAME

DEBRIS TRAP

MANUFACTURED BY

ALL MATS CO., LTD

Manufacturing Process

100% Virgin PVC Injection Tiles (Roll form available)

Surface Aspect

Open construction vinyl grid with extra star textured
shape for all direction anti-slip

PRODUCT DIMENSIONS

Thickness

1/2”

Modular Size

12// X18//

Custom Size

Modules can be put together to form custom sizes

PRODUCT PROPERTIES

Appearance Textured surfaced, giving slip resistant properties

Ultra Violet Light (UV) | Resistance to PVC degradation (fully pigmented)
Workability Flexible PVC, easy to pick up for cleaning. Trim to fit on

site

Structural Integrity.

MAX TEAR FORCE 300KG/SQUARE METER

Acoustic Excellent sound absorption
Non-porous PVC with Nitride rubber blend-inhibits the
Chemical growth of bacteria. Resistant to most acids, alkaline and

oils.

Slip Resistant DIN 51130 R 13 CLASSIFICATION
FLAMMABILITY
RATING UL 94 Vo

Flooring Radiant Panel
Test

Passes Federal
Flammability Standard

ASTM E648/DIN
4102/CPSCFF1-70

Electrical Resistance

Gateway 12,000 volts

Results shown in this test report refer only to the sample tested and can not be taken for lawsuit.




